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REQU EST ] % SYSTIA == SHAKER
Contractor Orange Company For Import & Export and | Designer Company (KK) Engineering
Company General Contracting Consulting Office
Name i i
lasgbd 6y S e Sign Date/ Serial Number | Time
Contract ng: Abdufia 21-10-2023 _
ontractor | kamal JLZ Ul o o 11:00 AM
Received by 52| c3 | oo [ MM | YY | HH | MM
GARB Eng. Saied Saif ‘7 (W(% ' MIR
J@ Y
CONSULTANT !\( Ccs 22 10 23 11| 00
0D S1toS21 D1to S3 Kp XXX Note
_ i Station Reference Depot Reference For Kilometer point only Start Km is used
| CODE-2 | Work Activity
CODE-3 Sub Element of Activity
Description of Materials | FILTER LAYER
Location to be Used From St. (346+360) To St. (346+460)
20-09-2023
MAR Approval No MAR (008) , MAR (009) - 20-09-2023
UIR Approval No IR (FT-004) 28-09-2023
: AL-Salam & AL-
Supplier Na
upplier Name —
EARTHWORK SPECIFICATIONS & TESTING
Test Requirement P.L.T (DIN 18134) Specification REPORT (CG21-41.2) VERSION 2 BY CIVECON
GROUP.
Reference Photos No Other
Item | Description Unit Quantity | Arrival Date | Note
ik Plate load test NUMBER 1 24-10-2023
2
3
4
Comments by : Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)

_Plate load test glad)ljlas| @S -1 | 1-P.LTwas carried-out By (CEL).
gkl Siliuolgal {2l Lpllanll geiladl 3ok o3 -2 | 2-Results report attached and acceptable with project

specifications.
3-Final approval is subject to above mentioned
comments.
APPROVAL STATUS : S
Organisation [ Name Sign Date A-AWCR -
Contractor Eng: Abdullah Kamal ()\‘_?‘U“ A
QAa/Qc* Eng. Saied Saif W@/@P -R
GARB** Eng. Margret Magdy
Employers . r\‘-{’éfk A :
Representative Eng. Alaa Abd-Allatif A = 2 3_ }p %j_)” wle
* Designer v e
» "Alignment} Bridges: Culvert Only
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INSPECTION
REQUEST
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FContractor Orange Company For Import & Export and | Designer Company (KK) Engineering
Company General Contracting Consulting Office
Name Sign Date/ Serial Number | Time
Jesuad by Eng: Abdullah 21-10-2023
g: ulla 2 i
Contractor xamal d\ g UM - s 11:00 AM
Received by TC2 | 3 | oD [ MM | Yy | HH | MM
GARB Eng. Saied Saif M(@/é « MIR
346 | EW | CS 22 10 23 11 | 00
CONSULTANT R
0D S1to 521 Dito S3 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km is used
| CODE-2 Work Activity
CODE-3 | Sub Element of Activity

[ Description of Materials | FILTER LAYER

Location to be Used From St. (346+460) To St. (346+480)

MAR Approval No MAR (011) , MAR (012)

Date
UIR Approval No IR (FT-006) 16-10-2023
; AL-Salam & AL-
Supplier Name Howayeg

EARTHWORK SPECIFICATIONS & TESTING

Test Requirement P.L.T (DIN 18134) Specification REPORT (CG21-41.2) VERSION 2 BY CIVECON
GROUP.

Reference Photos No Other

Item | Description Unit Quantity | Arrival Date | Note

1 Plate load test NUMBER 1 24-10-2023

2

3

4

Comments by: Eng. Alaa Abd-Allatif (ER)
1-P.L.T was carried-out By (CEL).
2-Results report attached and acceptable with project

Comments by : Saied Saif (K.K)
. Plate load test f.lh-ﬂ-“JL-‘-“'IpJ -1

- 9.4l Cliuslgal T diglhal! Dl 35 @5 -2

specifications.
3-Final approval is subject to above mentioned
comments.
APPROVAL STATUS A
Organisation Name Sign Date ~ A-AWC-R
Contractor Eng: Abdullah Kamal AL.ZUJ 1_|_.L.§- A
QA/QC* Eng. Saied Saif CJ’W - %
A&y
GARB** Eng. Margret Magdy
Employers ¥ ///‘!}'f
apresenative | F Alaa Abd-Allatif ’2 t : /U__,,;? 93-10-29)3 A At
* Designer

** Alignment / Bridges: Culvert Only
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Consulting Engineering Bureau & Laboratories
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Company :Orange contraction.
Project - Electric Express Train, Al Ain Sokhna to Marsa Matrouh Priority
Sector (5) - Borg Al Arab to El Hamam.
Subject - Determine the deformation and strength characteristics of soil by the plate

loading test according specifications DIN 18134:2012-04 and project requirements
Test Location : Station (346+360 to 346+480)

Test Date 1 22/10/2023

Repot Date  : 24/10/2023

Type of soil : fill filter
Test level e
Report No. : 004:005

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-

Apparatus
Loading plates consists of plate 300 mm diameter

The thickness of plates 30 mm

Dial gauges with accuracy 0.01 mm to measuring the settiement

Steel straightedges with magnetic supports to fixed the dial gauges

Hydraulic jack with pump to transfer reactive loads to the loading plates

Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
Reaction loading system by roller compactor with weight approximately 15 ton

©® N OO s W N

Calibration certificates are attached

Test Procedure
Clean the ground on test area to the required level with undisturbed soil

Install loading plate 300 mm diameter, hydraulic jack and 3 dial gauges
Prior to starting the test applied preloading about 30 seconds.

The strain gauge and the dial gauge shall be set to zero

For a 600 mm loading plate, the limit values are 5 kg/cm?

The load shall be applied in six stages, in approximately equal increments, until the required
maximum normal stress is reached.

7. Each change in load (from stage to stage) shall be completed within one minute
8. The load shall be released in 3 stages, to 50 % , 25 %, and approximately 2 % of the maximum load.

9.Following unloading, a further (2") loading cycle shall be carried out, in which, however, the load is to
be increased only to the penultimate stage of cle (so that the full load is not reached).

e e
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Report

1. Evaluation and representation of results
2. Load Settlement curve
3. The test report content the following:-

« location of test site - Dimension of loading plate
« Measuring device used - Type of soil
« Type of Bedding material below the plate -Weathering condition
« Time and date of measurements - Unusual observation made during test
« Dial gauge reading and corresponding normal stress - Loading-settlement curve
« Description of the soil condition below the plate after testing
Report
o Type of Soil : fill filter
_ Mem | Descriptions
- Type of bedding material below the plate Natural Soil
- Weather condition Partly Sunny
- Plate Diameter (mm) 300
- date of measurement 22/10/2023
- Unusual observation made during test NO
- Description of the soil conditions below the plate after testing No deformation

Evaluation and representation of results

Test ; ; . 'First Cycle '
_No. Stathn o e

1 346+400 67 173 26
346+420 173 25

~‘Second Cycle

Eval EviRat

- Jaabr ey
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Consulting Engineering Bureau & Laboratories
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Company Name : Orange contraction.
Project ‘Electric Express Traln, Al Aln Sokhna to Marsa Matrouh Priority Sector (5) - Borg Al Arab to EI Hamam.
Test Date 1 22/10/2023
report date : 24/10/2023
Location : Station 346+400
Test No. 104
Nonrepetitive Static Plate Load Tests of Soils Data sheet
DIN 18134
Loading Stage (1)
t Settlement |
Loading Stress Dial 1 Settlement Dial 2 Settlemen Dial 3 Average l
Kglem2 mm mm mm
0 0.00 20.00 0.00 20.00 0.00 20.00 0.00 0.00
1 0.83 19.79 0.21 19.76 0.24 19.72 0.28 0.24
2 1.67 19.58 0.42 19.60 0.40 19.40 0.60 0.47
3 2.50 19.34 0.66 19.40 0.60 19.13 0.87 0.71
4 3.33 19.00 1.00 15.03 0.97 18.85 1.15 1.04
5 4.17 18.75 1.25 18.78 1.22 18.60 1.40 1.29
6 5.00 18.50 1.50 18.46 1.54 18.37 1.63 1.56
Unloading Stage (1) . — t
tt ent ettiemen
Loading |52 | pjay 4 [ SOt | pyg) 2 | — oment | tial 3 Average
Kglcm2 mm mm mm
1 5.00 18.50 1.50 18.46 1.54 18.37 1.63 1.56
2 2.50 18.62 1.38 18.54 1.46 18.43 1.57 1.47
3 1.250 18.80 1.20 18.72 1.28 18.56 1.44 1.31
4 0.05 19.25 0.75 19.31 0.69 18.93 1.07 0.84
Loading Stage (21
Settlement Settl n
Loading Stress Dial 1 e Dial 2 ement Dial 3 Settlement Avorans
Kglem2 mm mm mm
0 0.83 19.13 0.87 19.20 0.80 18.85 1.15 0.94
§ 1 1.67 19.00 1.00 19.11 0.89 18.77 1.23 1.04
3 2 250 | 1888 142 10.00 1.00 18.68 1.32 115
é 3 3.33 18.78 1.22 18.85 1.15 18.61 1.39 1.25
4 4.17 18.69 1.31 18.73 1.27 18,49 1.51 1.36
3 El Malek El Afdal Street ' bl g
: Lt et & 1
Zamalek, Cairo. " ’
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: Orange contraction.

company Name
Project :Electric Express Train, Al Aln Sokhna to Marsa Matrouh Priority Sector (5) - Borg Al Arab to El Hamam.
Test Date 1 22/10/2023
report date : 24/10/2023
Location : Station 346+400
Test No. 104
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134
|[ ----------- e R L S ]
0.00 0.25 050 075 1.00 125 150 175 200 225 250 275 3.00 325 350 375 400 425 450 475 500 5125
0.00 TS RSN DAARS MRS T T A FE— S A L AARS RARAS LA RS
- i .
£
%
E
=
‘e
E
L g =
Loading (1) 0 1 2 3 4 5 6 UnLoading (1) 1 2 3 4
Stage(Kg) 0 589 | 1178 | 1767 | 2357 | 2946 | 3535 Stage(Kg) 1767 | 883 | 35 0
Stress (Kg/cm2) 000 | 083 | 167 | 250 | 333 | 417 | 5.00 Stress (Kg/cmz) | 500 | 2.50 | 1.250| 0.05
Settlement (mm) 000 | 024 | 047 | 071 | 104 | 129 | 156 Settiement (mm) | 1.56 | 1.47 | 1.31 | 084
D(mm= 300 [stimm= o043 [samm= 10s | AS= 0.66 |
Evi(MPa)= (0.75'D*A0)/AS | e
Loading (2) 0 1 2 3 4 5 Ev2/EV = m
Stage(Kg) 0 589 | 1178 | 1767 | 2357 | 2846
Stress (Kgicm2) 000 | o083 | 167 | 250 | 3.33 | 417
Settiement (mm) 084 | 094 | 104 [-1.15 [ 1.25 | 136
D(mm)= 300 | [s1mm= 102 |szmm=
Ev2(MPa)= (0.75°D"Ag)iAS | 173

Ev1 = Modulus of deformation dunng the loading slage

Eva = Modulus of deformation during the Reloading stage.
D = Piate diameter (mm)

A0 = The difference between 0.3 end 0.7 from the maximum

iy il i 1
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Company Name : Orange contraction.
ije':t :Electric Ex
. press Train, Al Ain Sokhna to M M L
Test Date 2211012023 okhna arsa Matrouh Priority Sector (5) - Borg Al Arab to El Hamam.
report date : 24/10/2023
Location : Station 346+420
Test No. - 05
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134 Data sheet
Loading Stage (1)
Loadin Stress Settl
ing Dial 1 ement Dial 2 Settlement Dial 3 Settlement Average
Kglem2 mm mm mm
0 0.00 20.00 0.00 20.00 0.00 20.00 0.00 0.00
1 0.83 19.75 0.25 19.81 0.19 19.77 0.23 0.22 ]
2 1.67 19.36 0.64 19.58 0.42 15.40 0.60 0.55
3 2.50 19.07 0.93 19.29 0.71 19.18 0.82 0.82
4 3.33 18.82 1.18 18.93 1.07 18.95 1.05 1.10
5 417 18.59 1.41 18.75 1.25 18.76 1.24 1.30
6 5.00 18.35 1.65 18.53 1.47 18.56 1.44 1.52
‘Unloading Sstage 1 — — — :
m
Loading —-—t-te—ss—— Dial 1 sttiement Dial 2 stiement Dial 3 ol Average
Kglcm2 mm mm mm
1 5.00 18.35 1.65 18.53 1.47 18.56 1.44 1.52
2 2.50 18.43 1.57 18.65 1.35 18.63 1.37 1.43
3 1.250 18.57 1.43 18.73 1.27 18.77 1.23 1.31
4 0.05 18.93 1.07 19.10 0.90 19.13 0.87 0.95
i lement Settlem
Loading Stress Dial 1 Settleme Dial 2 ttlement Dial 3 Settiement PR
Kglcm2 mm mm mm
0 0.83 18.83 1.17 18.98 1.02 19.00 1.00 1.06
1 1.67 18.70 1.30 18.90 1.10 18.89 1.11 1.17
2 2.50 18.61 1.39 18.78 1.22 18.80 1.20 1.27
3 3.33 18.48 1.52 18.66 1.34 18.71 1.29 1.38
4 417 18.39 1.61 18.53 1.47 18.60 1.40 1.49
3 El Malek El Afdal Street Juaadyy et i ¥
Zamalek, Cairo. aala -l L 1
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companY Name : Orange contraction.
ject :Electric Express Traln, Al Ain Sokhna to Marsa Matrouh Priority Sector (5) - Borg Al Arab to El Hamam.
Prol P
Test Date : 22/10/2023
report date : 24/10/2023
Location : Station 346+420
Test No. : 05
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134
R = Stress On Sail (Kg/cm2) ]
00 225 250 275 3.00 3.25 350 375 400 425 450 475 500 525
3
E
€
£
2
i
Loading (1) 0 1 2 3 4 5 6 UnLoading (1) 1 2 3 4
Stage(Kag) 0 589 1178 | 1767 | 2357 | 2948 | 3535 Stage(Kag) 1767 | 883 35 0
Stress (Kg/em2) 0.00 | 083 167 | 250 | 3.33 | 417 | 500 Stress (Kg/cm2) 500 | 2.50 | 1.250| 0.05
Settlement (mm) 0.00 | 0.22 055 | 0.82 | 1.10 | 130 | 1.52 Settlement (mm) | 1.52 | 1.43 | 1.31 | 095
D (mm) = 300 | S1(mm)= 049 [S2(mm)}= 114 I AS= 065 |
Evi(MPa)= (0.75°D"A0)iAS | 68
Loading (2) 0 1 2 3 4 5 Ev2/Evi= | 25 |
Stage(Kg) 0 589 | 1178 | 1767 | 2357 | 2946

Stress (Kg/lem2) 0.00 0.83 1.67 2.50 3.33 4.17
1.27 1.38 1.49

Settlement (mm) 0.95 1.06 1.17

D(mm= 300 | [stimm= 115 |samm= 140 [as= 025 |
Ev2 (MPa)= (0.75°D'AG)AS | 172

Ev1 = Modulus of deformation during the loading stage.
Evz = Modulus of deformation during the Reloading stage.
D = Plale diameter (mm)

#a = The difference between 0.3 and 0.7 from the maximum loading (smax) e

3 El Malek El Afdal Street
Zamalek, Cairo.
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MATERIAL kly B iyt
INSPECTION AN Sk
Contractor Orange Company For Import & Export and | Designer Company (KK) Engineering
Company General Contracting Consulting Office
Name Sign Date/ Serial Number | Time
Issued by Eng: Abdullah 21-10-2023
ng: ulla -10- :
Sontyctor Kamal 0\5’@]#—‘3— M.L.R-005-1 H00°M
Received by c2 | 3 [op [ MM | Yy | HH | MM
GARB Eng. Saied Saif W@(a + MR
346 | EW | CS 22 10 23 11 | 00
CONSULTANT ‘21
S1tosz1 Dlto S3 Kp XXX Note
Statlon Reference Depot Reference For Kilometer point only Start Km is used
| _CODE-2 Work Activity
CODE -3 Sub El t of Activity
Description of Materials | FILTER LAYER
Location to be Used From St. (346+640) To St. (346+820)
20-09-2023
MAR Approval No MAR (009) , MAR (010) , MAR (011) 20-09-2023
Date g =
UIR Approval No IR (FT-005) 12-10-2023
Supplier Name AleSalor Gl
PP Howayeg
EARTHWORK SPECIFICATIONS & TESTING
Test Requirement P.L.T(DIN 18134) Specification REPORT (CG21-41.2) VERSION 2 BY CIVECON
GROUP.
Reference Photos No Other
Item | Description Unit Quantity | Arrival Date | Note
1 Plate load test NUMBER 2 24-10-2023
2
3
4
Comments by : Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)
. Plate load test glad)l juss| @i -1 | 1-P.L.T was carried-out By (CEL).
- ol Slinolgal b dglhaall it (3435 o3 -2 | 2-Results report attached and acceptable with project
specifications.
3-Final approval is subject to above mentioned
comments.
APPROVAL STATUS SRR
Organisation Name Sign Date - A-AWC-R'"
Contractor Eng: Abdullah Kamal d\_,_gﬁh w5 A
QA/QC * Eng. Saied Saif *{:M\Qom k2 A
GARB** Eng. Margret Magdy
Employers . Zp ,J% /4
; bd-Allatif
Representative Eng. Alaa Abd-Allati 4 — 26{"/0 'Mj L
* Desi 7 e
esigner
** Alignment / Bridges: Culvert Only
File: M.1.R-005 ot : Page 1of1
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Company : Orange contraction.

Project : Electric Express Train, Al Ain Sokhna to Marsa Matrouh Priority
Sector (5) - Borg Al Arab to El Hamam.
Subject : Determine the deformation and strength characteristics of soil by the plate

loading test according specifications DIN 18134:2012-04 and project requirements

Test Location : Station (346+640 to 346+820)
Test Date : 22/10/2023

Repot Date : 24/10/2023

Type of soil : fill filter
Test level D
Report No.  :006:007

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-
Apparatus

Loading plates consists of plate 300 mm diameter

The thickness of plates 30 mm

Dial gauges with accuracy 0.01 mm to measuring the settlement

Steel straightedges with magnetic supports to fixed the dial gauges

Hydraulic jack with pump to transfer reactive loads to the loading plates

Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
Reaction loading system by roller compactor with weight approximately 15 ton

SN oA N

Calibration certificates are attached

Test Procedure
. Clean the ground on test area to the required level with undisturbed soil

. Install loading plate 300 mm diameter, hydraulic jack and 3 dial gauges
. Prior to starting the test applied preloading about 30 seconds.

The strain gauge and the dial gauge shall be set to zero

. For a 600 mm loading plate, the limit values are § kg/cm?

. The load shall be applied in six stages, in approximately equal increments, until the required
maximum normal stress is reached.

7. Each change in load (from stage to stage) shall be completed within one minute
8. The load shall be released in 3 stages, to 50 % , 25 %, and approximately 2 % of the maximum load.

9.Following unloading, a further (21) loading cycle shall be carried out, in which, however, the load is to
be increased only to the penultimate stage of the first cycle (so that the full load is not reached).

te of settiement of the plate becomes
less than 0.02 mm/min.

11. Remove the loads

3 El Malek El Afdal Street Juaddy dleds ¥

Zamalek, Cairo. ' AS 3paLaN - g

Tel.& Fax : 27367231 - 27363093 YVETEVAY o YYFIVIPY b uSD + el
ACCREDITED www.cel-eevot.com

Testing Labortatory r
CamScanner = Wgo d> gwaall


https://v3.camscanner.com/user/download

4 CEL

Report

1. Evaluation and representation of results

2. Load Settlement curve

3. The test report content the following:-
location of test site - Dimension of loading plate
Measuring device used - Type of soil

Report
o Type of Soil :fill filter

Consulting Engineering Bureau & Laboratories
Acwdig! S H LAWY (Jalae —iSa

Type of Bedding material below the plate -Weathering condition

Time and date of measurements - Unusual observation made during test

Dial gauge reading and corresponding normal stress - Loading-settlement curve
Description of the soil condition below the plate after testing

Item

Descriptions

- Type of bedding material below the plate'

Natural Soil

- Weather condition

Partly Sunny

- Plate Diameter (mm)

300

- date of measurement

22/10/2023

- Unusual observation made during test

NO

- Description of the soil conditions below the plate after testing

No deformation

Evaluation and representation of results

Test St First Cycle | Second Cycle Evz! EvR ti
| i L e 0
No. Station En(MPa) |  Ev(MPa) | 1 a_
1 346+700 180 49
208 31
3 Bl Malek El Afdal Street Jaad ¥ et i ¥

Zamalek, Cairo,
Tel.& Fax : 27367231 - 27363093
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Consulting Engineering Bureau & Laboratories
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Company Name : Orange contraction.
Project :Electric Express Traln, Al Aln Sokhna to Marsa Matrouh Priority Sector (§) - Borg Al Arab to El Hamam.
Test Date 1 22110/2023
report date : 24/10/2023
Location : Station 346+700
Test No. : 06
Nonrepetitive Static Plate Load Tests of Soils Data sheet
DIN 18134 -
Loading Stage (1)
Stress Settlement
Loading Dial 1 Settlement Dial 2 Settlement Dial 3 Average
Kglcm2 mm mm mm
0 0.00 20.00 0.00 20.00 0.00 20.00 0.00 0.00
1 0.83 19.82 0.18 19.78 0.22 19.68 0.32 0.24
2 1.67 19.59 0.41 19.60 0.40 19.33 0.67 0.49
3 2.50 19.40 0.60 19.38 0.62 18.98 1.02 0.75
4 3.33 19.11 0.89 19.08 0.92 18.76 1.24 1.02
5 4.17 18.86 1.14 18.82 1.18 1853 1.47 1.26
6 5.00 18.60 1.40 18.58 1.42 18.28 1.72 1.51
Unloading Stage (1)
St ettle Settlement
Loading 1A% | gl 1 | Sotement | . o | Sotement | Average
Kg/lem2 mm mm mm
1 5.00 18.60 1.40 18.58 1.42 18.28 1.72 1.51
2 2.50 18.66 1.34 18.63 1.37 18.35 1.65 1.45
3 1.250 18.75 1.25 18.72 1.28 18.48 1.52 1.35
4 0.05 19.06 0.94 18.97 1.03 18.87 1.13 1.03
Loading Stage (2)
Settlement . Settlement Settleme
Loading | Stress | ., 4 Dial 2 Dial 3 L. Average
Kglcm2 mm mm mm
0 0.83 18.95 1.05 18.86 1.14 18.80 1.20 1.13
1 1.67 18.86 1.14 18.75 1.25 18.65 1.35 1.25
2 2.50 18.77 1.23 18.67 1.33 18.48 1.52 1.36
3 3.33 18.65 1.35 18.60 1.40 18.39 1.61 1.45
4 417 18.56 1.44 18.52 1.48 1831 1.69 1.54

CEL

PERCPTTRG T - J S EPROR

02 it Jomorliad)
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Company Name : Orange contraction.

Project :Electric Express Train, Al Aln Sokhna to Marsa Matrouh Priority Sector (5) - Borg Al Arab to El Hamam.
Test Date 1 22/10/2023

report date : 24/10/2023

Location : Station 346+700

Test No 108

Nonrepetitive Static Plate Load Tests of Soils
DIN 18134

" StressOnSall (Kgfem2)
I 000 025 050 075 1.00 1.25 150 175 200 225 250 275 300 325 350 375 400 425 450 475 500 525

MR BAMGERAAMS RS MMM RS i e

Plate Settlenent (mm)

Loading (1) 0 1 2 3 4 5 6 UnLoading (1) 1 2 3 4
Stage(Kg) 0 589 | 1178 | 1767 | 2357 | 2946 | 3535 Stage(Kg) 1767 | 883 | 35 0
Stress (Kg/icm2) 0.00 | 083 167 | 250 | 333 | 417 | 500 Stress (Kg/cm2) 5.00 | 2.50 | 1.250| 0.05
Settlement (mm) | 0.00 | 024 | 049 | 075 | 102 | 1.26 | 1.51 Setlement (mm) | 1.51 | 1.45 | 1.35 | 1.03
D(mm)= 300 | [stmm= 044 [szmm= 106 | a5= os2 |
Evi (MPa)= (0.75°D*A0)AS | =
Loading (2) 0 1 2 3 4 5 | EvaEvi= | 25 |
Stage(Kg) 0 sge | 1178 | 1767 | 2357 | 2948
Stress (Kg/cm2) 000 | 083 | 167 | 250 | 333 | 447
Settlement (mm) | 1.03 | 113 | 1.25 | 138 | 1.45 | 1.54
D(mm)= 300 | [s1om= 122 [szmm= 147 | aS= 0.25 |
Ev2 (MPa)= (0.75'D*Ac)/AS | 170

Ev1 = Modulus of deformation dunng the loading stage.
Ev2 = Modulus of deformation during the Reloading stage
D = Plate diameter (mm)

40 = The difference betwean 0.3 and 0.7 from tha maximum iandi‘ng{dﬁu
45 = Difference in seltlements corresponding to 0.3 and 0.7 r’r};u

) ety i ¥

IAS 3,00 - 20l
] IVITE AT - YYPIVIPY ¢ I + (pdali
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Company Name : Orange contraction.
Project ‘Electric Express Traln, Al Aln Sokhna to Marsa Matrouh Priority Sector () - Borg Al Arab to EI Hamam.
Test Date : 22/10/2023
report date : 24/10/2023
Location : Station 346+800
Test No. 107
Nonrepetitive Static Plate Load Tests of Soils Data sheet
DIN 18134
Loading Stage (1)
I t Settlement
Loading | Stress Dial 4 Settlement Dial 2 Settlement | ... - Average
Kg/cm2 mm mm mm
0 0.00 20.00 0.00 20.00 0.00 20.00 0.00 0.00
1 0.83 19.75 0.25 19.81 0.19 19.68 0.32 0.25
2 1.67 19.32 0.68 19.60 0.40 19.37 0.63 0.57
3 2.50 19.00 1.00 19.36 0.64 19.01 0.99 0.88
4 3.33 18.80 1.20 19.05 0.95 18.78 1.22 1.12
5 417 18.66 1.34 18.72 1.28 18.59 1.41 1.34
6 5.00 18.43 1.57 18.52 1.48 18.40 1.60 1.55
Unloading Stage 1 -
lement ettlement
Loading ——re®2_!| pial 1 Settlement | . , | Settlement 1., 3 Average
Kg/lcm2 mm mm mm
1 5.00 18.43 1.57 18.52 1.48 18.40 1.60 1.565
2 2.50 18.52 1.48 18.61 1.39 18.48 1.52 1.46
3 1.250 18.65 1.35 18.75 1.25 18.55 1.45 1.35
4 0.05 18.92 1.08 19.05 0.95 18.84 1.16 1.06
Loading Stage (2)
i tress Settlement . Settlement
Loading | SUeSS | p, 4 Dial 2 Dial 3 |>ottlement Average
Kglem2 mm mm mm
0 0.83 18.83 1.17 18.94 1.06 18.77 1.23 1.15
1 1.67 18.74 1.26 18.82 1.18 18.70 1.30 1.25
2 2.50 18.63 1.37 18.75 1.25 18.62 1.38 1.33
3 3.33 18.55 1.45 18.66 1.34 18.53 1.47 1.42
4 4.17 18.46 1.54 18.54 1.46 18.43 1.57 1.52

3 Bl Malek EI Afdal Street Juadly) Sl 3 ¥
Zamalek, Cairo. i 3 alal - el
Tel.& Fax : 27367231 - 27363093 '
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: Orange contraction.

Company Name
Project :Electric Express Traln, Al Aln Sokhna to Marsa Matrouh Priority Sector (§) - Borg Al Arab to El Hamam.
Test Date : 22/10/2023
report date : 24/10/2023
Location : Station 346+800
Test No. 107
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134
N s!_'_'.;‘o.n__s_ni”“v.m:]_ .................................................. e et b st P
0.00 025 050 075 100 125 150 175 200 2.25 250 275 300 325 3.0 375 400 435 450 475 500 525
£
%
:
2
Loading (1) o] 1 2 3 4 5 6 UnLoading (1) 1 2 3 4
Stage(Kg) 0 589 1178 | 1767 | 2357 2946 35£ Stage(Kg) 1767 | 883 35 0
Stress (Kg/cm2) 0.00 D83 1.67 2.50 333 417 | 5.00 Stress (Kgfem2) 500 | 250 | 1.250| 0.05
Settlenent (mm) 0.00 0.25 0.57 0.88 1.12 1.24 1.55 Settlement (mm) 155 | 1.48 | 1.35 1.06
D (mm) = 300 I s1{mmj)= 051 s2(mmj= 117 I AS = O,EI
Evl (MPa)= (0.75°D"BOYAS | e
Stage(Kg) 0 588 | 1178 | 1767 | 2357 | 2046

Stress (Kglem2) 0.00 0.83 1.67 2.50 535 | 447
1.15 1.25 1.33 1.42 1.52

Settiement (mm) 1.06

Dmm= 300 | [stm= 123 [s2mm= 144 [ as= 021 |

Evz (MPa)= (0.75°D"A0)AS | 208

Ev1 = Modulus of deformation during the loading stage.
E£v2 = Modulus ef deformation during the Reloading sta

D = Plate digmeter (mm)
40 = The difference betwaen 0.3 and 0.7 from r;/
45 = Difference in selllements cofrespondin

i 0

3 El Malek El Afdal Street
Zamalek, Cairo,

Tel.& Fax : 27367231 - 27363093
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MATERIAL LY \
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ol ==

REQUEST S v L " QUNSTIA [ SHAKER

Contractor Orange Company For Import & Export and | Designer Company (KK) Engineering

Company General Contracting Consulting Office
Name Sign Date/ Serial Number | Time

jseteaby Eng: Abdullah /b 26-11-2023

Contracion Kamal U LD =L M.I.R-007-1 11:00 AM

3 | oo | MM | vy HH [ MM

Received by
GARB Eng. Saled Saif \C&M{[@Z&h MIR 1347 | ew | cs | 27 | 11 | 23 |11 | 0o

CONSULTANT
S1toS21 Dito S3 Kp XXX Note
Station Reference Depot Refi ] For Kilometer point only Start Km Is used
Work Activity
Sub Element of Actlvity

Description of Materials | FILTER LAYER
Location to be Used From St. (347+020) To St. (347+080)
MAR Approval No MAR (012) 10-11-2023
Date
UIR Approval No IR (FT-007) 22-11-2023
Supplier Name Al-Salam & AL-
Howayeg
EARTHWORK SPECIFICATIONS & TESTING
Test Requirement P.L.T (DIN 18134) Specification REPORT (CG21-41.2) VERSION 2 BY CIVECON
GROUP.
Reference Photos No Other
Item | Description Unit Quantity | Arrival Date | Note
1 Plate load test NUMBER 1 28-11-2023
2
3
4
Comments by : Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)
. Plate load test gladl jlas] o3 -1 | 1-P.L.T was carried-out By (CEL).
< a2l Cliolgal (80> dglnall Z3all Buks o3 -2 | 2-Results report attached and acceptable with project
specifications.
3-Final approval is subject to above mentioned
comments.
o ___ APPROVALSTATUS
Organisation | Name Sign Date A-AWC-R
Contractor | Eng: Abdullah Kamal 1y L 5 A
T !
Qa/ac* | Eng. Saied Saif )Chﬂ(leo{ % ’,Q/i P\
28I 9| A/ C

Page 10of1
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Consulting Engineering Bureau & Laboratories
2ianddghl O LT N ) Jelas LOSa
Report

1. Evaluation and representation of results
2 Load Settlement curve
3 The test report content the following:-
location of test site - Dimension of loading plate
Measuring device used - Type of soll
Type of Bedding material below the plate -Weathering condition
Time and date of measurements - Unusual observalion made during test
Dial gauge reading and corresponding normal stress - Loading-settiement curve
« Description of the soil condition below the plate after testing

eport
» Type of Soil :fill filter
» Job requirement : Ev2 2 50 Mpa

Natural Soil
- Weather condition Partly Sunny
~ Plate Diameter (mm) 300
- date of measuremen 27/11/2023
- Unusual observation made during test NO
- Description of the soil conditions below the piate after testing | No deformation
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Company Nams : Orange contraction,
Projoct 60t B praks Traln, ALASK Bokiins to Warss Matroun Priociyy Bustor (1) - Borg Al Arsb to €] Hamem
Tust Date L 2711/12023
report dato 1 28/11/2023
Location : Blation 3474050
Tes! No. _ 0
DIN 18134
Loading | Stress | o Seltlemont Dlel 2. Sottlemant
Kglem2 mim mim
&' 00 % 2000 000 | 3600
“ II'! r
: 1 19.67 0 19.61 g'..'ii ;
: 250 | 1946 0.54 1938 062 | 19 73
: o |07 7 090
a17 w91 [ 088 | ww BT }_
500 1908 0.9 ) 146 18 44 1.56 1,33
Loading -‘-‘?"“ Diai 4 | Sutiement | o 2 "m_ gt Dial 3 S Averagoe
| Kglem2 mm mm ! :E
i 19.04 0.00 1854 146 1044 1_.§ j
i 2 250 | 1908 .02 1860 A0 18,49 1.51 126
| 1250 | 1918 1858 32 1056 1.45 120
4 | 005 [ wa| 088 1803 A7 | w7 | 122 05
T —=mm = Vonndd -"Qﬁ” o _-‘_‘::___”_____ 3
- Canding || e ems Bottloment | ruat el
0 i :-—flllg._ --.'w g mm 2 mm . Mernae
8 o | o070 | wes | 431 2| 12 | 110
1 162 | ey | 188 138
_ (s ﬂﬂ 20 | 170 150
"y | asa7 | 183 163
=~ g __'.‘_—_‘ S
- 5 u
1]
T
> JQ". !
£ S LI
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MATERIAL = ~
Foal g K Ralull i)
APPROVAL [ olsdll o Gylal e -
SR S coupATING SIS (GARS ) = _ At
REQUEST L e T b Sl " SuUNTrA [ SHANGH]
Contractor Company |Orange For Import & Export and General Contracting Designer Company (KK) Engineering Consulting Office
Name Sign Date/Serial Number Time
Issued by Contractor 11/9/2023 o
Eng. Abdullah Kamal /(_o/ 127 ‘-_f‘h ARSI 0:00
e oA Rl 0o MM Yy HH MM
L -
CONSULTANT Eng- Salec 3uif \ C-L‘C[K@[é k‘} o cs 10 1 23 10 0
S1to521 D1to S3 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km Is used
Work Activity
Sub Element of Activity
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used From Station (345+960) to Station (347+460)
. Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type Layer
Supplier Name AL-Salam & Al-Howayeg Data Sheet provided Yes attached
EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
Reference in BoQ Specification 41.2) VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Results
Reference Photos No Other

1-Quality test Result By Third Party Laboratory is Approved.

2-This Sample Representive ( 5000 m3 ) only.

Comments by: Eng. Alaa Abd-Allatif (ER)

1-All tests were carried-out by Third Party Lab (CEL).
2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above mentioned comments.

i Remaining  chemicak {esy
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Connulting Engineering Bureau & Laboratorion
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Company Name : Orange Company
Project : Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh
Location ¢ St 3474460
Type of sample : Water Backfill
Delivery Date : 10-11-2023
Reporting Date @ 28-11-2023
Reporting No.  : 001
Sample No. : 01

Dear Gentleman,
Attached here with the Water Backfill delivered on 10-11-2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according ASTM D-1140.

Specific Gravity & Absorption according to ASTM C-127 & D 6473.
Los Anglos according to ASTM C-131.
Organic Content according to ASTM D-2974.

DB —

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken.

Signature /!

|

3 El Malek EI Afdal Street Juad ¥ el S 1

Yo, Cai, i
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 3474460

Type of sample : Water Backfill

Delivery Date : 10-11-2023

Reporting Date  : 28-11-2023

Reporting No.  : 001

Sample No. : 01

Results of sieve analysis according to ASTM D-422.

Job specification limits
Sit(“r:n?;zc Paslng’h (ASTM D-422)
Min. Max.
75 100 100 100
50 100 75 100
10 20.0 15 25
4.75 2.7 0 10
0.075 0.4 0 5
110 — : : _ j
100 —F———= S e e S
g e
8 —M—M8M8M8M ——— 1
70 S =
?g- 60 ==
..g 50 — e i it ik
a 40 - .
30 ._._.___._'_._.._T____ __.__L
0 —— = —
10 S il) S S— e ——————
0 - — =
10001 01

2
3 El Malek El Afdal Street Jaab ) et 5 ¥
Zamalek, Cairo. I AS 3 8 al < Elrla 2
Tel.& Fax : 27367231 - 27363093 : YYrir. - A asli
AGEREDIED WA ol
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Company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 347+460
Type of sample : Water Backfill
Delivery Date : 10-11-2023
Reporting Date @ 28-11-2023
Reporting No.  : 001
Sample No. : 01

Materials finer than 75 pm (no.200) sieve
by washing ASTM D-1140.

Results
Test (0/0)
Percentage of material finer than 0.4
Sieve Size 75 pM  (No.200)
4]

3 El Malek EI Afdal Street Juad¥r et 3
Zamalek, Cairo. | 3 A LaM - U La 3|
Tel.& Fax : 27367231 - 27363093 YYFIF Y - PVEIVYPT ¢ puSTd + g pads
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.
Sample No.

____CEL ===

Consulting Engineering Bureau & Laboratories
A agl OIHLETLE (e lne CiS5a

: Orange Company

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

¢ St 347+460

: Water Backfill
: 10-11-2023

1 28-11-2023

: 001

: 01

Results of Specific Gravity and Absorption

of Course Aggregate

ASTM C127 & D 6473

Test Results
Bulk Specific Gravity (OD) 2.65
Bulk Specific Gravity (SSD) 2.67
Apparent Specific Gravity. 257
Absorption % 0.87

Note:

e (OD) Refer to Oven Dry.
e (SSD) Refer to Saturated Surface Dry.

3 El Malek El Afdal Street

Zamalek, Cairo.
Tel.& Fax : 27367231

- 27363093
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Company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 347+460
Type of sample : Water Backfill
Delivery Date : 10-11-2023
Reporting Date : 28-11-2023
Reporting No.  : 001
Sample No. : 01

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%) e
Coarse aggregate ’

e According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering

o Shall not exceed 45% (when Subjected to 500 revolutions)

odply ) with specifications limits.

3 El Malek El Afdal Street Juad¥f Sl ) ¥

Zamalek, Cairo. IAS 3 a1 - LUl 111
& Fax : 27367231 - 27363093 YVITF ey - T
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: Electric Expre from Al Ain Sokhna to Marsa Matrouk
: St. 347+460
: Water Backfill

2 10-11-2023

:30-11-2023
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MATERIAL

APPROVAL
REQUEST

Tl
AIAFMGE CORMMIPANY

.ﬂ.a-l

KK
b | coybsll 5 Gylall
m‘m '“"“ml tm J m m

e /A
SLAML Asealil Aleanl) | i —

T Sa A AT

SVSTrA [ SHAKCR

Designer Company

(KK) Engineering Consulting Office

Contractor Company |Orange For Import & Export and General Contracting
' Name Sign Date/Serial Number Time
Issued by Contractor 11/9/2023 ;
Eng. Abdullah Kamal ay rq@ R 10:00
Recelved by 3 oo MM Yy HH MM
ece| GARB
. Saled Saif MAR
CONSULTANT Eng qu Iy{ a k' cs 10 11 23 10 0
$1to 521 Dito S3 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km Is used
Work Activity
Sub Element of Activity
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used From Station (345+960) to Station (347+460)
Crushed Dolomotic Aggregates For Filter
Sample onl Y Material
pl ly es aterials Type s
Supplier Name AL-Salam & AL-Howayeg Data Sheet provided Yes attached
: ' EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
' Reference in BoQ Specification 41.2) VERSION 2 BY CIVECON GROUP
3 Prequalification reference Test Samples Results
'_ i Reference Photos No Other

~ Comments by: Eng. Saled. salf (K.K)

L-Quality test Result By Third Party Laboratory Is Approved.

Comments by: Eng. Alaa Abd-Allatif (ER)

1-All tests were carried-out by Third Party Lab (CEL).
2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above mentioned comments.

Q.R(;muﬂﬁ chortca 7¢575

Date

A-AWCR

23-il- 2223

Hdl

|

[ |
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Consulting Engineering Bureau & Laboratories
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Company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 347+460
Type of sample : Water Backfill
Delivery Date  : 10-11-2023
Reporting Date : 28-11-2023
Reporting No.  : 002
Sample No. : 02

Dear Gentleman, ]
Attached here with the Water Backfill delivered on 10-11-2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according ASTM D-1140.

Specific Gravity & Absorption according to ASTM C-127 & D 6473.
Los Anglos according to ASTM C-131.
Organic Content according to ASTM D-2974.

A IR IO =

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken.

Juad ¥ L 5 ¥
2 8t - Ll i)
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 347+460

Type of sample : Water Backfill

Delivery Date : 10-11-2023

Reporting Date  : 28-11-2023

Reporting No.  : 002

Sample No. : 02

Results of sieve analysis according to ASTM D-422.

- Job specification limits
Sieve Size (ASTM D-422)
Passing %
(mm) Min. Max.
75 100 100 100
50 100 75 100
10 20.4 15 25
4.75 2.6 0 10
0.075 0.5 0 5
110 e m— — —— = ==

100

cuaddy) Lot 3 ¥
| 3palE - 2l i)
TYFIFAY - YYITVYP) 4 uSlh + g piudi
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Company Name

___CEL____

Consulting Engineering Bureau & Laboratorlos
2._...;;;..;.14.]'! :"JL!:A:W" Joo lne llSe

: Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 347+460
Type of sample : Water Backfill
Delivery Date :10-11-2023
Reporting Date : 28-11-2023
Reporting No.  : 002
Sample No. : 02
Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.
Results
Test (%)
Percentage of material finer than 0.5
Sieve Size 75 pM  (No.200)
huad Sl i
o pdlal] - ZULa gt
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Consulting Engineering Bureau & Laboratories
Awbgl | S LAWY e lne TiSe

: Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 347+460
Type of sample : Water Backfill
Delivery Date : 10-11-2023
Reporting Date  : 28-11-2023
Reporting No.  : 002
Sample No. : 02
Results of Specific Gravity and Absorption
of Course Aggregate
ASTM C127 & D 6473
Test Results
Bulk Specific Gravity (OD) 2.68
Bulk Specific Gravity (SSD) 2 710)
Apparent Specific Gravity. 2.74
Absorption % 0.80
Note:

e (OD) Refer to Oven Dry.
e (SSD) Refer to Saturated Surface Dry.

haddy) Slletl S 1
l AS 30851 - UL 11
YYPRY 4y - YVrivYr) . Cgadd
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company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 347+460

Type of sample  : Water Backfill

Delivery Date  : 10-11-2023

Reporting Date  : 28-11-2023

Reporting No.  : 002

Sample No. : 02

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

and impact (%)
s ( 9
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ASSAL International Controllers

Internal inspection and laboratories sector

m under No. 34/28-11-2011
Accredited by : Egyption General Authority for Petroleu
R : 903 - 2- Center
L
CHEMICAL ANALYSIS
SYSTRA
General Consultant
DR/ Khaied Kandil
Consultant
Aalal) o glRally gdealll y ) 0l gl 50 48,2
Contractor
Electric express train
Project
Coarse Aaggregate Fillter Layer
Sample
: ST (345 +960 ) : ( 347 +460)

Station

Date of Test 2/12/2023

Temperature : 24 °C Humidity : 50%
ANALYSIS RESULTS METHOD REFERENCE
CHLORIDE (CL ) 0.0017%
SULPHATE ( SO3) 0.0042% ASTM D 2974
ORGANIG MATTER NEGATIVE
LAB DIRECTOR
CH/ Mostafa Asker
Mo u 3

lo 23 Alexandria - Cairo Desert Road - Merghem

1002 03 4704595 - 002 034701191
3il : civdept@comibassal.com
)Site : www.comibassal.com

49 El Horria Ave. Alex,Egypt

Tel: 002 033920176 - 002 033931482

Fax :002 033900476

Email : internal-inspection@comibassal.com
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MATERIAL
APPROVAL
REQUEST

-
s PCRC L
= Al :
s m ot ey At . .um-u.-.lm { ? Gk

Contractor Company |Qrange For Import & Export and General Contracting Designer Company (KK) Engineering Consulting Office

Name Sign Date/Serial Number Time
Issued by Contractor 9/19/2023

Eng. Abdullah Kamal L‘_{ [V ;

! (M.A.R-008-1) i
Received by GARB Eng. Saied Saif A 2 2 i = i s
A AR
CONSULTANT , 5& MARL 345 | Ew cs 20 9 23 10 0
51to 521 Dito 53 Kp Y00( Note
Station Reference Depot Reference For Kilometer point only Start Km is used
- oA Work Activity
Sub Element of Activity

Description of Materials

Crushed Dolomatic Aggregates For Filter Layer

Location to be Used From Station (345+960) to Sta

tion (347+460)

Sample only Yes

Crushed Dolomotic Aggregates For Filter

Materials T
aterials Type Laver

Supplier Name AL-Salam & AlL-Howayeg

Data Sheet provided Yes attached

Reference in BoQ

EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-

Specification 41.2) VERSION 2 BY CIVECON GROUP

Prequalification reference

Test Samples Results

Reference Photos No

Other

Comments by: Eng. Saied Saif (K.K)

1-Quality test Result By Third Party Laboratory is Approved.

2-This Sample Representive { 5000 m3 ) only.

Ogtuall Bt Busdlual e sLeaed) o3 -3

Comments by: Eng. nlan Abd-Allatif (ER)

1-All tests were carried-out by Third Party Lab {Faculty of Engmeenng -
ALEXANDRIA UNIVERSITY).

2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above mentioned comments.
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Grain Size Distribution Curve

CLIENT Agagand) N gliall g piuaill y 21 LSl il gl 48l Receiving Date 19/09/2023
Cheque Date 19/09/2023
PROJECT Qaall) p U gyl b 1) Ul -
¢ el Beciept_Number 117525 |
LOCATION YEVH4Ts JIFEo4dt. Jhaa (e Report Date 30/09/2023 |
LAYER TYPE oy iic Al o Ak Lab. Ref. G 141/09 :
|GRAIN SIZE DISTRIBUTION CURVE
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Test Results 0.1 0.4 0.5 6.2 26.4 38.2 474 88.1 100.0
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Consulting Engineering Bureau & Laboratories
Al Syl | Jalas asa
Company . Orange company.
Project . Electric express train.
Delivery Date . 08/11/2023
Report Date . 16/11/2023
gample Id : Mixed Aggregate
Report No. : 08
ORGANIC OF SOIL ASTMD 2974
METHOD TYPE D
Amount of organic Content Nil
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ENUIMLENTNG COMSULTING BIYICE iR
REQUEST ORAMGE COMPAHY wern ol G bt alhad (GARB ) A il .
Contractor Company |Orange For Import & Export and General Contracting  |Deslgner Company (KK) Engineering Consulting Office
Name Sign Date/Serial Number Time
Issued by Contractor 9/19/2023
Eng. Abdullah Kamal [TV :
\SL'-J‘UJ' ‘ (M.A.R-009-1) a0
; e c3 oD MM Yy HH MM
Received by GARB
Eng. Saled Saif y
CONSULTANT K,{\Aq \ eé{ MAR aus EwW cs 20 9 23 10 0
S1to521 D1ito 53 Kp XXX Note
Station Reference Depot Reference For Kilometer paint only Start Km Is used
€0 Work Activity
Sub Elament of Activity
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used From Station (345+960) to Station (347+460)
Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type e geres
Layer
Supplier Name AL-Salam & AL-Howayeg Data Sheet provided Yes attached
. S EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
Reference in BoQ Specification 141.2) VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Results
Reference Photos No Other
Comments by: Eng. Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)
1-All tests were carried-out by Third P ing -
1-Quality test Result By Third Party Laboratory s Approved. ALEXAN DRTA :JNIVE R SIT:‘]‘I YiThirFarty Lab(Eacuity of Engineering
2-This Sample Representive ( 5000 m3 ) only. 2-Results report attached and acceptable with the project specifications.
gl 211 Lodlall e slazedl 63 -3(3-Final approval is subject to above mentioned comments.
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CLIENT Toagand) o glially el y 31 5 i) ) 48 Receiving Date 19/09/2023
Cheque Date 19/09/2023
PROJECT Lad) g Ukl ag peall Al )1 U
o s Reciept Number 117525
LOCATION YEVHATL I Feo4dt daaa (e Report Date 30/09/2023
LAYER TYPE °oftdie Sl ¢y ik Lab. Ref. G 142/09
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Test Results 0.0 0.3 0.5 5.6 27.0 37.6 48.6 B82.5 100.0
i LA / 3.1 5 L1 o y2ia iy sl ) LSV Ll 55! (A Al 05
Laboratary Director
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Consulting Eng!needny Bureau & Laboratories
Ataigh Ol LATU N Jalna LOSn
Company : Orange company.
Project : Electric express train.
Delivery Date : 08/11/2023
Report Date 1 16/11/2023
Sample Id : Mixed Aggregate
Report No. : 09

ORGANIC OF SOIL ASTM D 2974
METHOD TYPE D

Amount of organic Content % Nil
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Contractor Company |Orange For Import & Export and General Contracting Designer Company (KK) Engineering Consulting Office
Name Sign Date/Serial Number Time
Issued by Contractor 9/19/2023
Eng. Abdullah Kamal \‘/ \ :
adare (M.AR0101) m
) a c3 DD MM Y HH MM
Received by GARB .
Eng. Saled Saif \ YMAR
CONSULTANT M/b( 345 EW cs 20 9 23 10 0
CODEN 51tos21 Dlto 53 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km Is used
¢ CODE -2 ities) Work Actlvity
LOL Sub Element of Activity

Description of Materials

Crushed Dolomotic Aggregates For Filter Layer

Location to be Used

From Station (345+960) to Station (347+460)

Sample only

Yes

Materials Type

Crushed Dolomotic Aggregates For Filter
Layer

Supplier Name

Al-Salam & AlL-Howayeg

Data Sheet provided

Yes attached

Reference in BoQ

Specification

EARTHWORK SPECIFICATIONS & TESTING REPORT (CGZ1-
41.2) VERSION 2 BY CIVECON GROUP

Pregualification reference

Test Samples Results

Reference Photos

No

Other

2-This Sample Representive { 5000 m3 ) only.

Comments by: Eng. Saied Saif (K.K)

1-Quality test Result By Third Party Laboratory is Approved.

Opal) A1 Eadall e Slazed o5 -3

ALEXANDRIA UNIVERSITY).

Comments by: Eng. Alaa Ahd-Alhﬂf IER)

1-All tests were carried-out by Third Party Lab (Faculty of Engmeermg -

2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above mentioned comments,
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Consulting Engineering Bureau & Laboratories
Ardigh O yLASL N | Jalas iSe

Company : Orange company.
Project : Electric express train.
Delivery Date : 08/11/2023

Report Date : 16/11/2023

Sample Id : Mixed Aggregate
Report No. 10

ORGANIC OF SOIL ASTM D 2974

METHOD TYPE D

——————— e —

Amount of organic Content %

Nil
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Zamalek, Cairo. S
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REQUEST ARG Cxan deadn (GARE ) 8 i e
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Contractor Company |Orange For Import & Export and General Contracting Designer Company (K Enginesting Consulting Office
Name Sign Date/Serial Number Time
Issued by Contractor 9/16/2023
Eng. Abdullah Kamal a))! 14:00
d\"g N (M.A.R-008)
MM Yy HH MM
Received by GARB Eng. Saied Saif .. c2 3 DD
CONSULTANT : o Ew cs 17 9 23 14 0
D S1toS21 Dilto 53 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km is used
DOE-2 Work Activity

Sub Element of Activity

Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used Og-diall
Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type SBERe
Layer
Supplier Name AlL-Salam & AL-Howayeg Data Sheet provided Yes attached
: — EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
Reference in BoQ Specification 41.2) VERSION 2 BY CIVECON GROUP
(\ Prequalification reference Test Samples Results
Reference Photos No Other
Comments by: Eng. Saied Saif (K.K} Comments by: Eng. Alaa Abd-Allatif (ER)
. ) 1-All tests were carried-out by material engineer for both contract d
1-Quality test Result By Site Laboratory is Approved. s ¥ g contractor an
2-This Sample Representive (5000 m3) Only. 2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above mentioned comments.
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Electric Express Train - HSR
From El Ain El Sokhna City To El Alamein

Section - 5 From Borg Elarab To El Alamein "

From Station 345+960 To Station 347+460

Seive Analysis of Fine and Coarse Aggregats (T-27)
Date : 9/17/2023 Station: Ogdaall (o dise
From /To: 345+960/347+460 Sample type : 3# & 2# & 1# Hw o0 Lol
Sieve size (mm ) Retained Passing Passing % — —
75 0 17224 100.0 100 100
50 0 17224 100.0 75 90
10 13628 3596 20.9 15 25
4.75 2600 996 5.78 0 10
0.075 891 105 0.6 0 5
Passing 105
Total 17224
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MATERIAL *I yv —
APPROVAL (‘ B 0808 a6

REQUEST CAECOMIY: et St s sies
Contractor Company |Orange For Import & Export and General Contracting Designer Company (KK} Engineering Consulting Office
Name Sign Date/Serial Number Time
9/16/2023
Issued by Contractor Eng. Abdullah Kamal d\_,! OJ.“ YN /26/ 1400
- {M.A.R-009)
T —_— S a DD MM Y HH MM
eceivel :
Eng. Saied Saif
CONSULTANT |8 (@[@ VARL 305 | ew cs 17 9 23 14 0
{
- 51to 521 Dito S3 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km Is used
00E-Y. - - 1= Work Activity
Sub Element of Activity
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used Oaluall
Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type
Layer
Supplier Name Al-Salam & AL-Howayeg Data Sheet provided Yes attached
Ref ; ificati EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
eference in BoQ Specification 41.2) VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Results
Reference Photos No Other
Comments by: Eng. Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)
" ‘ — - ’ 1-All tests were carried-out by material engineer for both contractor and
1-Quality test Result By Site Laboratory is Approved. GARB Consultant.
2-This Sample Representive (5000 m3) Only. 2-Results report attached and acceptable with the project specifications.
T-Finai approval is subject to above mentioned comments.
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* Designar /g
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Electric Express Train - HSR
From El Ain El Sokhna City To El Alamein

Section - 5 From Borg Elarab To El Alamein "
From Station 345+960 To Station 347+460

Seive Analysls of Fine and Coarse Aggregats (T-27)

Date: 9/17/2023 Station: Ogdall oo diue
From /To: 345+960/347+460 Sample type : 38 & 2# & 1# O (3o Jads>
Sieve size (mm)) Retained Passing Passing %
MIN MAX
75 0 10968 100.0 100 100
50 0 10968 100.0 75 90
10 8712 2256 20.6 15 25
4.75 1644 612 5.58 0 10
0.075 514 98 0.9 0 5
Passing 98
Total 10968
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REQUEST CONANCE OO sy e (! ] A Bfy Fhaaiim JUSTOA CEDEER sraAnsh
. .
KK) Engineering Consulting Office
Contractor Company |Orange For Import & Export and General Contracting Designer Company fIsk) Bog . .
Name Sign Date/Serial Number Time
issued by Contractor \‘{ 9/16/2023
Eng. Abdullah Kamal eV 14:00
¢ 'j CL}“ . (M.A.R-010)
d by GARB a a oo MM Yy HH MM
Receive
Eng. Saie
CONSULTANT SR [ MARL 345 Ew s 17 9 23 14 0
$1to 521 Dlto 53 Kp XXX Note
Station Reference Depot Reference For Kilometer paint only Start Km is used
Waork Activity
Sub Element of Activity
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used O adealt
i Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type
Layer
Supplier Name AL-Salam & Al-Howayeg Data Sheet provided Yes attached
. . Soeciicis EAATHWORK SPECIFICATIONS & TESTING REPORT (CG21-
Reference in BoQ pecification 11.2) VERSION 2 BY CIVECON GROUP
Pregualification reference Test Samples Results
Reference Photos No Other
Comments by: Eng. Saied Saif (LK) Comments by: Eng. Alaa Abd-Allatif (ER)
: ) . “ 1-All tests were carried-out by material engineer for both contractor and
ity test t t ztory 1s Appr X
1-Quality test Result By Site Laborztory 1z Approve: GARS Consultant.
2-This Sample Representive (5000 m3) Only. 2-Results report attached and acceptable with the project specifications.
‘QJL 3-Final approval is subject to above mentioned comments
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Electric Exprass Traln - HSR
From El Ain El Sokhna City To El Alamein

Section - 5 From Borg Elarab To El Alameln "
From Station 345+960 To Station 347+460

Selve Analysls of Fine and Coarse Aggregats (T-27)
Date : 9/17/2023 Statlon: Ogduall e Lse
From /To: 345+960/347+460 Sample type: 3 & 21 B 1 ew (e Jands-
Sleve size (mm) Retained Passing Passing %
MIN MAX
75 0 20280 100.0 100 100
50 0 20280 100.0 75 90
10 16415 3865 19.1 15 25
4.75 2809 1056 521 0 10
0.075 921 135 0.7 0 5
Passing 135
Total 20280
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